

## TEST REPORT

Date of report : April 23, 2008

No. : 080154

Article : SUPRA White

Manufacturer : -

Applicant : Sci-Paint Japan Inc.

Date of receipt : April 9, 2008

Japan Paint Inspection  
and testing Association  
Fujisawa Inspection Center  
428 Miyamae Fujisawa City  
Kanagawa Pref, 251-0014 Japan

Test Item	Test Result	Test Method
Solar Reflectance (%)	All wavelength area (300 ~ 2100 nm) : 92.3  Visible optical area (300 ~ 780 nm) : 90.4  Near infrared rays area (780 ~ 2100 nm) : 94.6	JIS R 3106:1998 Testing method on transmittance, reflectance and emittance of flat glasses and evaluation of solar heat gain coefficient The angle of incidence : 8° Reflectance standard : Barium sulfate
Color of film	N9.6	JIS Z 8722:2000 Methods of colour measurement-Reflecting and transmitting objects 5.3.1 d) JIS Z 8721:1993 Colour specification-Specification according to their three attributes

This report is prepared based on JPIA Report No.080145.

Signer: Susumu Ogawa

Susumu Ogawa

General Manager